
T

:

'5

ASSEMBLY, OPERATING IN STRUCTIONS

. AND PARTS tIST FOR

SE \TLS
DRAG HARROW

FOR SEARS CUSTOM, SUBURBAN
AND HYDRO-TRAC TRACTORS

Sears
MODEL NUMBER

8971H

S E A R S, ROEBUC K AN D CO.- U. S. A.
SIMPSONS.SEARS LIMITED - CANADA

917.2 51230

Y^\X
v\-v-S=
l=\5Ut:e.--A
- \l^

PRINTED IN U. S. A.

897lH-2.2.70

an
ot

he
r 

fr
ee

 m
an

ua
l f

ro
m

 w
w

w
.s

ea
rs

tr
ac

to
rm

an
ua

ls
.c

om



INTRODUCTION

Your Drog Horrow wos designed expressly to fill the needs of the smoll ocreoge former
is drogging.leveling ond preporing soil for o fine seed bed prior to plonting.

Horrow in olternote directions for best seed bed. Deep penetrotion is occomplished by
This Drog Horrow con be used on ol I ;obs ond purposes for which o lorge Horrow is
olent results.

ond gordener. its principol use

ongle of the teeth.
occomplish equiv-

odiusting the
used, ond will

!

Seors, Roebuck ond Co. or Simpsons.Seors Limited reserves the right to moke ony chonges in design or improvements
without imposing ony obligotion to instoll the some upon its implements herelofore monu{octured.

Setting Up ond Operoting lnstructions should be studied very closely before beginning to ossemble your Drog Horrow.

897lH-2.2.70 -2-

an
ot

he
r 

fr
ee

 m
an

ua
l f

ro
m

 w
w

w
.s

ea
rs

tr
ac

to
rm

an
ua

ls
.c

om



/
SETTING UP INSTRUCTIONS

A number in the following instructions refers to on orrow in the drowing on poge 2. When R.H. (Right Hond) or L.H.
(Left Hond) ore used, it should be understood io meon from o position behind ond focing the Drog Horrow or direction
of trovel. ;

l. Cuf oll wires. 
-,)

2. Remove bolt, nut ond lockwosher from both unossembled ends of frome (A). Secure frome (A), to side roils (B), both
R.H. ond L.H. sides with bolts, nuts ond lockwoshers removed obove.

3. Remove bolf, nut ond- lockwosher from both unossembled ends of front drowbor strops (C). Secure front drowbor
strops (C), to frome (A), with bolts, nuts ond Iockwoshers removed obove.

!NSTRUCT]ONS,FOR ASSEMBLING DRAG HARROl{ TO TRACTOR

4. Refer to Three Point Hitch lnstruction Book for ossembl ing Three Point Hitch to Troctor.

5. Bock Troctor inio posifion to ottoch Drog Horrow. Slip L.H. link (D), over L.H. link pin (E), on Drog Horrow ond
secure with.spring retoiner.

6. Slip R.H. Iink (F), over R.H. link pin (G), on Drog Horrow ond secure with spring retoiner.

NOTE: R.H. lift link is odiustoble. Rotote furnbucfle (H), so thot R.H. bottom link (F), slides over R.H. link pin
(G), on Drog Horrow eosily.

7. Assemble top link (l), to Drog Horrow frome (A), os shown ond secure with spring retoiner.

OPERATI NG I NSTRUCTIONS

ANGLE OF TEETH

There ore four positions (J), for ongling the teeth os shown. Adiust the teeth to fhe position desired by removing
retoiner spring ond inserfing odjusting link in desired hole. Reploce refoiner spring.

LEVELING DRAG HARROW

)
There is o turnbuckle on lhe linkoge of the Three Point Hitch for leveling the Drog. The furnbuckle (H), on the R.H. "--.-/
lift link is used for leveling lhe Drog from side to side.Adiust R.H, lift link so thot the teeth of the Drog Horrow touch
level surfoce ot the some iime. Rotote turnbuckle from left to right to lengthen lirikoge.

When horrowi ng, odjust the clevis (l), so thot the frome of the Drog Horrow is porollel with the ground from front to
reor. Rotote odjusting screw (K), to the right (clockwise), to lengthen the top linkoge. .
NOTE: lt is possible thot the front of the Horrow should be o little higher thon fie reor for cleoring troshrgfc.

MAINTENANCE AND SERVICE INSTRUCTIONS

During the op'eroting seoson, check oll bolts ond nuts ond keep them iight. When replocementteefh oreorderedrfhey
will come equipped with bolt, nut ond lockwosher. Remove.the teeth from the tooth bpr (teeth ore oll rivetedexcept
os.shdwn ot L), ond reploce oll teeth with bolt, nut ond lockwosher (bolt heod ogoinit tooth). Be sure the tooth bor
fits into the groove on the tooth. For'convenience, the tooth bor moy be removed.

2.12.68 - 3 -

an
ot

he
r 

fr
ee

 m
an

ua
l f

ro
m

 w
w

w
.s

ea
rs

tr
ac

to
rm

an
ua

ls
.c

om



i\

3. The MODEL NUMBER--917.251230.

4. The NAME 0F ITEM -- DRAG HARROW.

\.__

606A47

t384H
8e6eir
4358M
4352M

r387H
574P A24

r 385H
8967H
4353M

r383H
8968H

103322
27 1500
r0334 r

r03321
r02635
1 00 146

100 135

1 06338

100 152

4939M
897rH
100147

o\o
o\x{c

ts
EI

E
@
@

t6
4

tl
l8

AB

sg
@l{ @
@r-:;)3

@
@

l4

l5

l4
l5

l5

K.y Port
No. No.

K"y Port
No. No.

PARTS LIST

14

l5
l6

17

t8
A

B

c

D

E

F
oTeeth not included
*Stondord Hordwore ltem - moy be purchosed locolly.

4-

Description

*Wosher, Lock 7 /16
*Nut, Hex 7/16 ASRU-14 NC
Wosher, Flot 13/32 x 13/16
x 16 Go.

*Wosher, Loc\ 3/8
*Nut, Hex 3/8 ASRU-16 NC
Bolf, Hex Hd. 7 /16 x 1

ASRU.I4 NC
Bolt, Hex Hd. 3/8 x \t/a

ASRU.I6 NC
Bolt, Hex Hd.7 /16 x 2t/a

ASRU-I4 NC
Bolt, Hex Hd.7/16 x 3
ASRU.14 NC
Retoiner Spring
lnstruction ond Ports Book
Bolt, Hex Hd.7/16 x l%
ASRU_I4 NC

Descr ipt ion

Frome
Model Number Plote
Front Drowbor Strop
Tooth Bor Lever Arm
Bushing
Tooth Bor Ferrule-
R.H.
Side Roil
Tooth, Bolt, Nut ond
Lock Wosher
Drog Link

oTooth Bor
Tooth Bor Ferrule-
L.H.
Adiusting Link

oTooth Bor Center

I
2

3
4
5
6

7
8

9
10
1l

12
t3

SEARS DRAG HARROW .- T'ODEL NUMBER 917.251230

l{lHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE FOLLOWING INFORMATION AS SHOWN IN THIS
LIST:

l. The PART NUMBER.

2. The PART NAME.

Do not use the Key Number when ordering repoir ports, olwoys use the Port Number. The Model Number will

be found on o plote ottoched to the Hitch Bor of the Frome, Key Number'1, below.

0

g
@

E

q
t

tsg
@
@

:T-

2,12.68

an
ot

he
r 

fr
ee

 m
an

ua
l f

ro
m

 w
w

w
.s

ea
rs

tr
ac

to
rm

an
ua

ls
.c

om




